



Pharmaceutical care recommendations for antiviral treatments in children with coronavirus disease 2019

Yan Wang¹ · Li-Qin Zhu²

Received: 20 February 2020 / Accepted: 2 March 2020 / Published online: 12 March 2020
© Children's Hospital, Zhejiang University School of Medicine 2020

Up to now, no antiviral therapeutic regimens with exact efficacy are recommended to be used in children with coronavirus disease 2019 (COVID-19). *Interim Guidance for Diagnosis and Treatment (the sixth edition) of COVID-19* [1] only provided potential antiviral treatments in adults. According to the current guidelines for management in adults and children and available resources in antiviral drugs, we herein discussed the pharmaceutical care of the five antiviral treatments (IFN- α , lopinavir/ritonavir, ribavirin, chloroquine diphosphate and arbidol) in children with COVID-19 (Table 1).

IFN- α

IFN- α is a broad-spectrum antiviral drug, which could inhibit the synthesis of viral RNA and inhibit viral replication and spread. IFN- α , combined with ribavirin, which could reduce viral replication, moderated the host response and improved clinical outcome in MERS-CoV infected rhesus macaques [2]. In China, IFN- α is available in injections, sprays, gels, etc. IFN- α nebulization or spray are commonly used in children for treating bronchiolitis [3, 4], herpes angina [5, 6], hand-foot-mouth disease [7, 8], etc. In the experts' consensus statements, it could be also used for treatment of COVID-19 in children [9], IFN- α is the only antiviral drug which is clearly recommended to be used in children with COVID-19.

IFN- α nebulization can be given at a dosage of 200,000–400,000 IU/kg or 2–4 μ g/kg (in 2 mL sterile water) two times daily for 5–7 days. IFN- α 2b spray can be used for

high-risk populations who have a close history of contact with suspected infected patients or those with only upper respiratory tract symptoms in the early phase. One to two sprays can be used on each nostril, and 8–10 sprays on the oropharynx. The dose of IFN- α 2b injection is 8000 IU, once every 1–2 h, 8–10 sprays/day for 5–7 days. Intramuscular injection of high-dose IFN- α (> 2 μ g/kg/time) could cause myelosuppression in children [10]. Overdose of IFN- α also could cause liver enzyme abnormalities, renal failure, bleeding, etc. It should be cautious while prescribing for children.

IFN- α is contraindicated in patients with abnormal liver function. In children with creatinine clearance (CrCl) below 50 mL/min, IFN- α is prohibited. IFN- α is also contraindicated in children with histories of mental illness, severe or unstable heart disease, or aplastic anemia. IFN- α nebulization should be used with caution in neonates and infants younger than 2 months [10]. Adverse reactions of IFN- α mainly include low-grade fever and flu-like symptoms (both in children with intramuscularly injection) [11]. Growth and development inhibition is more common when combining IFN- α with ribavirin. Suicidal ideation is more common in children (mainly adolescents) compared with adults (2.4% vs. 1%) [12]. To our knowledge, IFN- α has few drug interactions. However, IFN- α should be used with caution while combining with sleeping pills and sedatives.

Lopinavir/ritonavir (LPVr)

LPVr is mainly used for treating HIV. Based on the clinical experiences in treating SARS [13] and MERS [14], LPVr is proposed to treat COVID-19. LPVr is available in oral tablets and solutions. LPVr oral solution is more suitable for children with a body surface area less than 0.6 m² or those who are unable to swallow tablets. LPVr oral solution contains approximately 42% (v/v) ethanol and 15% (w/v) propylene glycol, which is not recommended in premature infants within 42 weeks and neonates within 14 days based

✉ Li-Qin Zhu
zlq0713@aliyun.com

¹ Department of Pharmacy, Tianjin Children's Hospital, Tianjin 300134, China

² Department of Pharmacy, Tianjin First Central Hospital, Tianjin 300192, China

Table 1 Dosage regimen and precaution of antiviral drugs in children

Drugs	Age available	Dosage regimen of COVID-19 in children	Precaution/contraindication
IFN- α	Nebulization: using with caution in neonates and infants younger than 2 months	Nebulization: 200,000–400,000 IU/kg or 2–4 μ g/kg in 2 mL sterile water, twice daily for 5–7 days Spray: 1–2 sprays on each nostril and 8–10 sprays on the oropharynx, once every 1–2 h, 8–10 sprays/day for 5–7 days	Contraindication: CrCl < 50 mL/min; histories of mental illness, severe or unstable heart disease, or aplastic anemia
LPVr	China: OS \geq 6 months, T \geq 2 years USA: OS \geq 14 days, T \geq 6 months	Body weight (kg) 7–15: 12 mg/3 mg/kg/time, twice daily for 1–2 weeks 15–40: 10 mg/2.5 mg/kg/time, twice daily for 1–2 weeks >40: 400 mg/100 mg/time, twice daily for 1–2 weeks	Contraindication: patients with severe hepatic insufficiency Not be recommended: children with jaundice
Ribavirin	China: oral dosage forms \geq 6 years USA and Europe: oral dosage forms \geq 3 years	Intravenous infusion at a dose of 10 mg/kg every time (maximum 500 mg every time), 2–3 times daily	Not be recommended: CrCl < 50 mL/min Should be discontinued: SCr > 2 mg/dL Warning: hemolytic anemia
CD	Using with caution	No recommendation	Acute poisoning is usually fatal with a dose of 50 mg/kg
Arbidol	\geq 2 years for influenza in Russia	No recommendation	Using with caution in patients with liver dysfunction

IFN- α interferon- α , LPVr lopinavir/ritonavir, CD chloroquine diphosphate, COVID-19 coronavirus disease 2019, CrCl creatinine clearance, SCr serum creatinine, OS oral solutions, T tablets

on drug instructions in the USA [15]. In China, LPVr oral solution is suitable for children aged 6 months or older [16]. Differences in age limitation maybe due to different excipients and the manufacture process used. The dosage regimen of LPVr was recommended as follows [17]: LPVr tablets (200 mg/50 mg): 12 mg/3 mg/kg every time for the children with 7–15 kg body weight (BW); for those with BW of 15–40 kg, 10 mg/2.5 mg/kg every time; for those with BW of 40 kg or more, 400 mg/100 mg can be administrated every time. LPVr tablets are administered twice daily for 1–2 weeks.

Lopinavir (LPV) is mainly metabolized by the liver, so LPVr should be used with caution in patients with mild to moderate hepatic insufficiency, and contraindicated in patients with severe hepatic insufficiency. In addition, LPVr could cause increased PR interval, second- or third-degree cardiac block [18]. LPVr should be used with caution in children with congenital QT interval extension syndrome or hypokalemia. The most common adverse reactions of LPVr include diarrhea (adults 19.5%; children 12%), vomiting (adults 6.8%; children 21%), rash (adults 5%; children 12%), etc. [19]. Children are more likely to present with adverse reactions such as rash and vomiting, these symptoms should be closely monitored in children. For LPVr, lopinavir is a substrate of CYP3A enzyme, and ritonavir is a strong inhibitor of CYP3A enzyme. LPVr should be cautiously used while combining with drugs metabolized by CYP3A enzyme or drugs affecting CYP3A enzyme activity. For children with jaundice, LPVr may increase free bilirubin

and exacerbate jaundice. Therefore, LPVr should not be used in children with jaundice.

Ribavirin

Ribavirin is a broad-spectrum antiviral drug, which has inhibitory effects on RNA viruses and DNA viruses. Different dosage forms and age restrictions of ribavirin can be seen in China and other countries. In China, ribavirin is available in injections, oral dosage forms (capsules, granules, tablets), aerosols, etc. Clinical trials for oral dosage forms have not been carried out in children under 6 years in China, so oral ribavirin is not recommended to be used in children younger than 6 years in China. Ribavirin is available in oral dosage forms in USA and European countries and inhalation in USA. In these countries, the oral dosage forms are only recommended to be used in children aged 3 years or older. Intravenous infusion of ribavirin injections at a dose of 10 mg/kg every time (maximum 500 mg every time), 2–3 times daily was recommended for children with COVID-19 [17].

Ribavirin should be used with caution in patients with abnormal liver function. In patients with creatinine clearance (CrCl) below 50 mL/min, ribavirin is not recommended. In patients with serum creatinine (SCr) higher than 2 mg/dL, ribavirin should be discontinued. The most common adverse reactions of ribavirin in children include fever (80%), headache (62%), neutropenia (33%), fatigue (30%), etc. [20].

Ribavirin should be noted to enter red blood cells and can be largely accumulated, which could lead to hemolytic anemia [21, 22]. Large doses of ribavirin could cause decreased hemoglobin and serious heart damage. Children with heart diseases should be suggested to avoid using ribavirin. If necessary, ribavirin should not be given at a high dose and the hemoglobin and hematocrit should be closely monitored.

Chloroquine diphosphate (CD)

CD is an optimized drug based on the structure from a classic antimalarial drug named quinine which is mainly used for malaria, parenteral amoebiasis, etc. CD has shown apparent efficacy in treating COVID-19 in adult clinical trials [23]. CD is available in oral tablets and injections. CD tablets were recommended for oral administration in 18–65 years of infected adults at a dose of 0.5 g every time, twice daily [1], for 7 days. For BW ≤ 50 kg patients, CD dosage needs to be decreased to 0.5 g, once daily, during 3–7 days after administration in later released file [24]. There is no dosage recommendation of CD in COVID-19 children so far. Acute poisoning of CD is usually fatal with a dose of 50 mg/kg according to the instruction. A report regarded chloroquine concentration > 25 μmol/L as a fatal predictor [25]. Extreme caution should be followed while prescribing CD for children.

CD should be used with caution in patients with heart diseases, liver or kidney dysfunction, hematuria, mental illness. There are mild adverse reactions of CD in treating malaria, including dizziness, headache, loss of appetite, etc. [26]. At higher doses of CD, the main adverse reaction is ocular toxicity, which could affect vision. If eye discomfort or visual abnormality occurs, CD should be discontinued. Other adverse reactions of CD include arrhythmia, drug-induced psychosis, leukopenia, etc. CD is mainly metabolized by liver and the burden of liver could be aggravated while combining with the other drugs (e.g., chlorpromazine) metabolized by liver. CD has a direct inhibitory effect on neuromuscular junctions, which could be aggravated while combining with drugs (e.g., clindamycin, streptomycin, gentamicin, etc.). Combination of CD with heparin could increase bleeding risk. For the patients with digitalization, CD could cause cardiac block. Other drug interactions (with indomethacin, thyroxine, isoniazid, etc.) also need to be noted.

Arbidol

Arbidol (umifenovir) is a broad-spectrum antiviral compound approved in Russia and China for prophylaxis and treatment of influenza. This compound shows activities against numerous DNA and RNA viruses [27]. Arbidol was

found to be effective to SARS-CoV-2 in vitro [28]. Arbidol is available in oral dosage forms in China and Russia [29]. The dosage regimen of arbidol (0.2 g every time, twice daily, not be given over 10 days) in adults with COVID-19 was recommended [1]. There is no recommendation of dosage regimen of arbidol in children with COVID-19 so far.

Arbidol is mainly metabolized by the liver, it should be used with caution in patients with liver dysfunction. Adverse reactions include nausea, diarrhea, dizziness, elevated serum aminotransferase, etc. The average plasma protein binding (PB) rate of arbidol is 89.2–91.6%. Arbidol could compete with drugs of higher PB rate for plasma protein, leading to increased concentration of combined drugs.

In conclusion, all antiviral drugs are only tried to be used for treating COVID-19. Antiviral drugs should be used after weighing advantages and disadvantages with caution in children. For those with mild symptoms, low dosage of IFN-α nebulization can be used. In addition, LPVr is a choice for COVID-19 children. Ribavirin is usually used as a combined drug. The combination of three or more antiviral drugs at the same time is not recommended.

Author contributions YW and LQZ drafted, revised, reviewed, and approved the final manuscript.

Funding There is no funding data for this article.

Compliance with ethical standards

Ethical approval This article does not contain any studies with human participants or animals performed by any of the authors.

Conflict of interest Author declares no conflict of interests in the past 36 months.

References

1. National Health Commission of the People's Republic of China. Notice on printing and distributing the diagnosis and treatment plan of COVID-19 (trial version 6). <https://www.nhc.gov.cn/zygj/s7653p/202002/8334a8326dd94d329df351d7da8aefc2.shtml>. Accessed 19 Feb 2020.
2. Falzarano D, de Wit E, Rasmussen AL, Feldmann F, Okumura A, Scott DP, et al. Treatment with interferon-α2b and ribavirin improves outcome in MERS-CoV-infected rhesus macaques. *Nat Med*. 2013;19:1313–7.
3. Shang XY, Huang Y, Liu EM, Chen Q, Cao L, Lu M, et al. A multicenter clinical study on the treatment for children's acute bronchiolitis by nebulized recombinant human interferon α1b. *Chin J Pract Pediatr*. 2014;29:840–4 (in Chinese).
4. Cui LD, Jin ZP, Wang Q, Cheng YB, Wang QS, PICU of Zhengzhou Children's Hospital, et al. The effect of recombinant human interferon α1b combined with human normal immunoglobulin on serum cytokine and immunoglobulins levels in bronchiolitis children. *Chin J Hosp Pharm*. 2018;38:403–6 (in Chinese).
5. Zhong QL, Zheng YW, Yan JJ, Deng YF, Tang L, Cui ZL, et al. The contrast observation of the clinical efficacy and safety of

- interferon nebulization and ribavirin in the treatment of infantile herpes angina. *Chin Med Pharm*. 2017;7:80–2 (in Chinese).
6. Lin Y, Hu YY, Lin Z. Evaluation of efficacy and safety of interferon α 2b spray for children with herpetic angina. *J Pediatr Pharm*. 2017;23:9–12 (in Chinese).
 7. Lai CZ. Comparison of the efficacy of nebulized inhaled interferon and intramuscular injection of interferon in the treatment of hand, foot and mouth disease. *Chin J Clin Ratio Drug Use*. 2014;7:49–50 (in Chinese).
 8. Lin H, Huang L, Zhou J, Lin K, Wang H, Xue X, et al. Efficacy and safety of interferon- α 2b spray in the treatment of hand, foot, and mouth disease: a multicenter, randomized, double blind trial. *Arch Virol*. 2016;161:3073–80.
 9. Shen KL, Yang Y, Wang T, Zhao D, Jiang Y, Jin R, et al. Diagnosis, treatment, and prevention of 2019 novel coronavirus infection in children: experts' consensus statement. *World J Pediatr*. 2020. <https://doi.org/10.1007/s12519-020-00343-7>.
 10. Shen KL, Shang YX, Zhang GC, Xu BP, Fu Z, Cao L, et al. Expert consensus on reasonable application of interferon in pediatrics. *Chin J Appl Clin Pediatr*. 2018;33:1301–8 (in Chinese).
 11. Zhang GC, Shang YX. Expert consensus on clinical application of recombinant human interferon α 1b in pediatrics. *Chin J Appl Clin Pediatr*. 2015;30:1220–2 (in Chinese).
 12. Interferon α -2b injection. <https://drugs.dxy.cn/drug/153953/detail.htm#14>. Accessed 11 Feb 2020.
 13. Chan KS, Lai ST, Chu CM, Tsui E, Tam CY, Wong MM, et al. Treatment of severe acute respiratory syndrome with lopinavir/ritonavir: a multicentre retrospective matched cohort study. *Hong Kong Med J*. 2003;9:399–406.
 14. Chong YP, Song JY, Seo YB, Choi JP, Shin HS, Rapid Response Team. Antiviral treatment guidelines for Middle East respiratory syndrome. *Infect Chemother*. 2015;47:212–22.
 15. DailyMed. Lopinavir–ritonavir solution. <https://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=4b1caefa-e6a2-42f3-9194-6dc1dd9e6d85>. Accessed 12 Feb 2020.
 16. Lopinavir/ritonavir oral solution. <https://drugs.dxy.cn/drug/58394/detail.htm#4>. Accessed 24 Feb 2020.
 17. Chen ZM, Fu JF, Shu Q, Wang W, Chen YH, Hua CZ, et al. Diagnosis and treatment recommendation for pediatric coronavirus disease-19 (the second edition). *J ZheJiang Univ (Med Sci)*. 2020. <https://doi.org/10.3785/j.issn.1008-9292.2020.02.01> (in Chinese).
 18. DailyMed. Kaletra-lopinavir and ritonavir tablet, film coated. <https://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=3fa34341-1dce-4bad-b97e-f466e96a0bbe>. Accessed 1 Feb 2020.
 19. UpToDate. Lopinavir and ritonavir. https://www.uptodate.com/contents/lopinavir-and-ritonavir-drug-information?search=lopinavir&source=search_result&selectedTitle=1~61&usage_type=default&display_rank=1. Accessed 6 Feb 2020.
 20. DailyMed. Rebetol-ribavirin capsule/liquid. <https://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=04d2b6f4-bd9b-4871-9527-92c81aa2d4d0>. Accessed 11 Feb 2020.
 21. De Franceschi L, Fattovich G, Turrini F, Ayi K, Brugnara C, Manzato F, et al. Hemolytic anemia-induced by ribavirin therapy in patients with chronic hepatitis C virus infection: role of membrane oxidative damage. *Hepatology*. 2000;31:997–1004.
 22. Rao YH. Ribavirin-induced adverse drug reactions (ADRs): literature review of 182 cases. *Eva Ana Drug Use Hosp Chin*. 2007;4:52–6 (in Chinese).
 23. Gao J, Tian Z, Yang X. Breakthrough: chloroquine phosphate has shown apparent efficacy in treatment of COVID-19 associated pneumonia in clinical studies. *Biosci Trends*. 2020. <https://doi.org/10.5582/bst.2020.01047> (Epub ahead of print).
 24. National Health Commission of the People's Republic of China. Notice on printing and distributing the adjustment of dosage regimen of chloroquine diphosphate in COVID-19. <https://www.nhc.gov.cn/yzygj/s7653p/202002/0293d017621941f6b2a4890035243730.shtml>. Accessed 28 Feb 2020.
 25. Riou B, Barriot P, Rimailho A, Baud FJ. Treatment of severe chloroquine poisoning. *N Engl J Med*. 1988;318:1–6.
 26. Multicenter Collaboration Group of Department of Science and Technology of Guangdong Province and Health Commission of Guangdong Province for Chloroquine in the Treatment of Novel Coronavirus Pneumonia. Expert consensus on chloroquine phosphate for the treatment of novel coronavirus pneumonia. *Chin J Tuberc Respir Dis*. 2020;43:E019 (in Chinese).
 27. Haviernik J, Štefánik M, Fojtková M, et al. Arbidol (umifenovir): a broad-spectrum antiviral drug that inhibits medically important arthropod-borne flaviviruses. *Viruses*. 2018;10:E184.
 28. Lu H. Drug treatment options for the 2019-new coronavirus (2019-nCoV). *Biosci Trends*. 2020. <https://doi.org/10.5582/bst.2020.01020> (Epub ahead of print).
 29. Zhang J, Fang F. Research progress of non-nucleoside antiviral drug Arbidol. *Chin J Evid Based Pediatr*. 2011;6:308–12 (in Chinese).

Publisher's Note Springer Nature remains neutral with regard to jurisdictional claims in published maps and institutional affiliations.